
IPST Technical Paper Series Number 540

Correlations Among Contaminant Profiles in Mill Process Streams and Effluents

T.E. Kemeny and S. Banerj:ee

November 1994

Submitted to
2nd tnternati:onalConference on Environmental
Fate and Effects of Bleached Pulp Mill Effluents

November 6-10, 1994
Vancouver, British Columbia, Canada

Copyright® 1994by theInstituteof Paper Scienceand Technology

For Members Only



Correlations Among Contaminant Profiles in Mill Process Streams and Effluents

Thomas E. Kemeny

Georgia-Pacific Corporation

P.O. Box 105605

Atlanta, GA 30348

Tel: (404)652-6976

FAX: (404)230-5678

Sujit Banerjee

Institute of Paper Science and Technology

500 Tenth Street NW

Atlanta, GA 30318

Tel: (404)853-9709

FAX: (404)853-9510

2nd International Conference on Environmental

Fate and Effects of Bleached Pulp Mill Effluents

Vancouver, Canada

November 1994





Abstract

Two intensive monitoring studies conducted at the Georgia-Pacific facilities at Leaf River,

MS and Brunswick GA. showed the absence of TCDD/F, trisubstituted and higher chlorophenols,

and acrolein in any of the process sewers. The eighteen sampling episodes conducted at Leaf

River allowed correlations to be drawn among the various contaminant profiles. For example,

AOX and COD in the final effluent were strongly correlated suggesting that variations in each pa-

rameter were governed by process changes.

In 1993/1994, Georgia-Pacific conducted two studies to assess the environment_ status of

its Leaf River and Brunswick operations. Both of these are ECF (complete C102 substituted)

bleach mills. The Leaf River study covered a five week period in August-September 1993, and a

four week interval in January-February 1994. The study was designed to capture variability result-

ing from both seasonal and day-to-day process changes. Process lines were sampled along with

the final effluent which led to data on the impact of various unit operations on final effluent quality.

The Brunswick effort was shorter and occurred over a three day period in January 1994. A prin-

cipal finding in both mills was the absence of dioxins, chlorophenols or acrolein in any of the sam-

ples taken. Additionally, the large body of data acquired for Leaf River allowed :interrelationships

to be developed among the concentration-time profiles of the various constituents.

DESCRIPTION OF SITE ACTIVITIES

Leaf River

The Leaf River mill is located in New Augusta, Mississippi. The mill began operations in

1984 and is in the market bleached Kraft sub-category. During the study, daily production ap-

proximated 1,500 tons of both hardwood and softwood bleached Kraft market pulp. Approxi-

mately 60% of the wood received is softwood and 40% is hardwood. The mill operates a single

pulp line that swings between hardwood and softwood. The digester is a continuous Kamyr dual-

vessel hydraulic unit.

During this study, the bleaching sequence for both hardwood and softwood consisted of

(1) C102 bleaching, (2) extraction with sodium hydroxide reinforced with oxygen and peroxide, (3)

C102 bleaching, (4) extraction with sodium hydroxide and peroxide, and (5) final bleaching with

C102 (D-Eop-D-Ep-D). Pulp dryer whitewater is used as wash water for the final bleaching (D2)

stage, while D2 stage filtrate is used as make up for the E2 washer. Filtrate is normally recycled to

the previous stage of the bleach plant all the way back to the first stage.

The nominal kappa number of the pulp entering the bleach plant was 30 for softwood and

14 for hardwood. The pulp is considered elemental chlorine free and is designated as "ECF" in the

industry. The kappa factors for softwood and hardwood were at 0.12. Both softwood and hard-



wood are bleached to a final ISO brightness of 90. The che_cal recovery plant 'includes a Kamyr

falling film evaporator with a capacity of 1.08 million lb. water per hour, and a Gotaverken recov-

ery boiler rebuilt to handle over 6.0 million pounds of liquor solids per day.

Approximately 20 million gallons of water is taken daily from the Leaf River, treated by

coagulation in a clarifier and passed through gravity filters before process use. Only the first and

second stage filtrates are sewered; the others are used as wash water in the preceding stage.

The treatment system consists of a bar screen, two primary clarifiers, equalization, cooling,

activated sludge treatment in an aeration basin, two secondary clarifiers, and a final holding pond.

Wastewater from the chemical recovery area, the pulping area, the pulp dryer, the

woodyard, and the power boiler, as well as stormwater, enters the wastewater treatment system

through the bar screen. The wastewater is then pumped to two 155-foot diameter primary clarifi-

ers in parallel. Detention time in each of the primary clarifiers is four hours. Effluent from the

primary clarifiers is discharged to an equalization basin atier introduction of the bleach plant acid

and alkaline sewers and addition of lime for pH adjustment.

The equalization basin, with ten floating aerators each driven by a 40 HP motor, has a sur-

face area of 237,864 square feet and a detention time of 16.5 hours. Following equalization, nutri-

ents (ammonia and phosphoric acid) are added, and the wastewater flows to a cooling tower which

discharges to a 48-million gallon aeration basin. The aeration basin has a detention time of 45

hours and is aerated by four 700-HP aerators. After the aeration basin, the flow is divided between

two 215 foot diameter secondary clarifiers, each with a detention time of 9.4 hours. Approxi-

mately 8 MGD (40%) of the secondary sludge is recycled to the aeration basin. The secondary

clarifiers discharge to a holding pond which discharges continuously through diffusers to the Leaf

River. The typical detention time for the holding pond is approximately 60 hours. The mill dis-

charges approximately 18 million gallons per day of treated wastewater to the Leaf River. A

schematic for wastewater treatment is provided in Figure 1.

Brunswick

The facility pulps mostly softwood (loblolly and slash pine) and some hardwood (mainly

gum, oak, hickory and ash). The mill operates 19 digesters' 11 for softwood, and 8 for both soft-

wood and hardwood. Pulp yields are 11.6 tons per small digester and 17.9 tons per large digester.



.. F
ig

ur
e 

1
L

ea
f R

iv
er

 W
as

te
w

at
er

 T
re

at
m

en
t S

ch
em

at
ic

Pr
oc

es
s

Se
w

er
t 

B
ar

 
,

Sc
re

en

*

+ 
L

ow
L

if
t 

,
P

um
ps

.

Sl
ud

ge
 t

o
La

nd
Ap

pl
ica

tio
n

Sa
m

pl
in

g 
Po

in
ts

0 
6

In
flu

en
t

 t
o 

Se
co

nd
ar

y 
Tr

ea
tm

en
t

0 
7

Ef
fl

ue
nt

 f
ro

m
 S

ec
on

da
ry

 T
re

at
m

en
t

0 
8

Fi
na

l 
Ef

fl
ue

nt

IO12
 C

om
bi

ne
d 

Sl
ud

ge

l
P

ri
m

ar
y

 &
 S

tc
on

dr
ry

Sl
nd

gt

I

A
hl

in
e

Ac
id

Se
we

r
Se

we
r 4

Sa
ni

ta
ry

Se
we

r

(1
6.

5 
ho

ur
s)

Ou
tfa

ll 
to

Le
af

 
Ri

ve
r

St
co

nd
ar

y

-0C
la

ri
flt

r
Su

rf
ac

e 
A

r
m

36
,3

86
 sq.

 ft.

NHa H
3P

O
4

I 
I

cooling
 *

T
ow

er

l 
-[ 

(45
hou

rs)
1

A
er

at
io

n
Ba

si
n

I



Three bleach lines are mn under the following specifications'

species production (tph)
l

avg maximum

No. 1 plant pine 22 24

No. 2 plant hwd/pine 32 40

No. 3 plant pine 36 40

total: 2 I50 tons/day

The sequence used is DEopDE_. Peroxide is used for high brightness EF-100 and for preventing

brightness reversion. The towers are all upflow in the No. 2 and No. 3 plants. The No. 1 plant

uses both upflow and downflow towers.

The D_00stage (for pine) has a retention time of 15-25 min., and is controlled to a CEK-

number of 3.5 determined by a correlation of wet brightness to CEK-number. The consistency is

4%, and the temperature is 90-95F. The D_ stage has a retention time of 1.5 hours and is con-

trolled to 82 Elrepho brightness. The consistency is 11%, and the temperature is 135-145F. The

Eopstage has a retention time of 30 minutes, an oxygen dosage of 12 lbs/ton, and a peroxide dos-

age of 2-8 lbs/ton. The extraction stage is peroxide enhanced with 0.75% NaOH. Temperature is

165F, and pH is controlled to a 10.8 target with in-line probes. The D2 stage is basically the same

as the third stage but with 0.4% CI:O2 added and is run at a temperature of 195F.

Washing is counter-current with machine white water (or fresh water) to 5th stage, 5th to

4th stage, 4th to 3rd stage, 3rd to 2nd stage, 2nd to top showers 1st stage, sewer 2nd stage re-

mainder. Fresh water is used on the bottom of the 1st stage showers. Of the 20,000 gallons/ton

of total water use, the bleach plant discharges 10,500 gallons/ton.

The recovery boilers used are (i) a Babcox and Wilcox unit installed in 1971 with a capac-

ity of 3.3 M# solids/day, and (ii) a Tampella boiler installed in 1990 capable of processing 4.5 M#

solids/day.

Primary treatment occurs in a Dorr-Oliver clarifier operated at a rate of 20-24 million gal-

Ions/day. Secondary treatment is conducted in a 6 acre presettling basin (8.6 hr retention), an 88

acre aeration lagoon (5.14 day retention), a 6 acre settling lagoon (8.6 hr. retention). The aeration

lagoon has 39 Ashbrook (75 or 100 HP) and two Aire-O2 100 HP surface aerators. Total flow to

the fiver is 40 mgd. BOD removal is 90,000 lb/day which represents a 90% removal rate. Water

is drawn from 8 wells at an average depth of 238 feet. The mill uses 40 mgd of fresh water.



SAMPLING AND ANALYSIS

Leaf River

Samples were taken over a five-week period in August-September 1993 (10 episodes), and

a four-week interval in January-February 1994 (8 episodes). Six grab samples were taken over a

24-hour period and composited where appropriate. Every 4 hours the sampler (a) recorded pH,

conductivity, and temperature of the sample and also (where necessary) the temperature of the

cooled sample from the sampling train, (b) added about 0.5 L to the compositing container and, if

required, (c) collected volatile and methanol samples. For samples taken from the chlorination

stage, the sampler additionally measured residual chlorine in the sample and added sodium thiosul-

fate to the first sample added to the compositing container.

The sampling plan is provided in Table 1. Some of the summer analyses were discontinued

in the winter event since the analytes were not detected in any of the summer episodes. Since the

ACF and ACS locations gave very similar results for all the analytes considered, ACF sampling

was discontinued in the winter. Chlorophenols were dropped from the WTI and WTE, and

acrolein analysis was discontinued completely, since they were not observed in the summer event.

Useful resin acid data could not be obtained for the summer sampling due to analytical difficulties;
these were resolved before the winter event.

Chlorophenol analysis was limited to the following congeners: 2,4,6-trichlorophenol, 2,4,5-

trichlorophenol, 2,3,4,6-tetrachlorophenol, pentachlorophenol, 3,4,6-tri-chloro-guaiacol, 3,4,5-

trichloroguaiacol, 4,5,6-trichloroguaiacol, tetrachloroguaiacol, 3,4,6-trichlorocatechol, 3,4,5-

trichlorocatechol, tetrachlorocatechol, trichlorosyringol. Analysis of volatiles was restricted to

methylene chloride, acetone, chloroform, 2-butanone and acrolein (summer only).

Brunswick

Samples were taken from the acid and alkaline filtrates from each of the three bleach lines,

the acid sewer, the process water intake, the clarifier effluent and the final effluent. The analytes

determined at Brunswick were identical to those examined at Leaf River except that DOC, TOC
and resin acids were not run.

Analytical Methods

The analytical methods used are listed in Table 2.



Table 1' Sampling plan at Leaf River

I

MPW ACF1 ACS AL WTI PM RCS EV WTE CSI CSO

F S S

color x x x x x x x x x

pH x x x x x x x x x

cond. x x x x x x x x x

TSS x x x x x

COD x x x x x x x x x x x

DOC x x x x x x x x x

TOC x x x x x x

AOX x x x x x x

BOD x x x x x x x